TEST CERTIFICATE

This is to certify that the nominated size and quality of the following SLR product has been c €
inspected and tested with following results.
Customer Sold To: Page 1
HES NZ Ltd
3 Heb Place
Takanini. Auckland. NZ
Order: 6373 Test Standard: EN1677
Invoice: 49196 Certificate No:
Material: G100 Works Ref No. 25/001060-007
Date: 3/06/2025 |Batch : 25-1
Brand SLR Colour: BLUE
Item Quantity | Test Working Load | Standard Fact Breakage Force (ton) / BF
(pcs) Quantity | Limit (ton) / | Breakage Force
(pcs) WLL (ton) / BF
SLR100Y CLEVIS GRAB HOOK 6-10 300 2 14T 5.6T 5.86T 5.81T

Test Conclusion

Qualified
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